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Samples Name Rechargeable Li-ion Battery
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Applicant Guizhou AVEnergy Technology CO., LTD
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General Information

Sample Name Rechargeable Li-ion Battery | Model Name AAA
T b A4 7R A7 LA T F T itk
Rating Watt-hour
AR 1.5Vd.c., 600mAh it 900mwWh
Dimension Weight
. CD * .
R~F(D*H) Max.: ©10.4*44.6 (mm) =25 Appr.: 8.1g
Sample Status Good Sample Information ?\I/ggrcl:eh;?g;lebs:(t)??c/:(t\il\gg)]
= i 42
REBRES RAT H&EE LS (A AR
Applicant Guizhou AVEnergy Technology CO., LTD
FHIE R 51N 2 A BIRERHABR 24 7

Applicant Address

Floor 1-3, Building 7, Intelligent Terminal Industrial Park, Xixiu Industrial Park, Xinan
Subdistrict, Xixiu District, Anshun, Guizhou Province

o S 42 T 75 75 3 52 0 8 75l 8 R0 L D7 )5 1.3 2
Manufacturer Guizhou AVEnergy Technology CO., LTD
il 7 SN N BIRERH A IR 2w

Manufacturer Address

albeapiik:s

Floor 1-3, Building 7, Intelligent Terminal Industrial Park, Xixiu Industrial Park, Xinan
Subdistrict, Xixiu District, Anshun, Guizhou Province
B4R 2T PH 55 DR 2 A 18 PG 75 77 b [l R B 2 sk il D7 ) B 1-3 )2

Manufacturer Telephone

1 15 7 LA

Manufacturer Email

+86-755-23227542 | 5 T WO S

huangzhihua@ferexave.com

Manufacturer Web

2 7ol PO

Test Method & Criterion
REI6 77 15 J H 8wt

UNITED NATION “Recommendations on the TRANSPORT OF DANGEROUS
GOODS, Manual of Test and Criteria” ST/SG/AC.10/11/Rev.7, Section 38.3

BEE Tkt Bk s e =) BRI % 38.3 1

Testing Laboratory

A3 B s

KSIGN(Guangdong) Testing Co., Ltd.

I ARBHEBOAR R 55 A IR 2 7]

West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park,
Minzhu, Shatou, Shajing, Bao'an District, Shenzhen, Guangdong, China
fﬁ\‘fﬁiﬂllﬁiiﬂIX?QI‘#%T‘LE?/}‘%HIX REJULTAX AR ) AKX CH— =i,
518104

Sample Receiving Date Test Date
WeRE B2 i I 3 2022401 H 10 H VI B 2022 401 H 10 H to 2022 4 01 H 27 H
Conclusion The samples has passed the test items of UNITED NATION “Recommpé
TR S5 TRANSPORT OF DANGEROUS GOODS, Manual of Test and Crit
ST/SGIAC.10/11/Rev.7, Section 38.3. % Kiff il it Bk A E (LT
WA AR HE T Y B -BIBITIR, 5 38.3 15 &Lk, Hdllgh
Seal /&%
Date of issue/& R HH#: 20
Tested By: . Checker: Approver:
B0 ﬁﬂj@%ﬂ Gt m U HHHE -ﬁ%? ./-v
Test Engineer ir‘ Project Engineer Technical Director
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Test Summary Lists

WA E IR

Test No. Test Iltem Test Results Conclusion
MG = Mo 5 ey AIRLE 1
. : : A See Appendix 1 Passed
=AY
11 Altitude simulation / & % #4L) L e
i See Appendix 2 Passed
B
T2 Thermal test / fif # X LD ke
o L See Appendix 3 Passed
Tl
13 Vibration / # HES Py
i See Appendix 4 Passed
M
T4 Shock / it T4 ke
7 e See Appendix 5 Passed
15 External short circuit / # 5 #% LS g
L N/A N/A
TG See Appendix 6 Passed
X N,
Crush / TJILII_ JI_IL;Bﬁ‘i%G é\*%
Gl See Appendix 7 Passed
T7 Overcharge / id % 76 Hi T e
! G See Appendix 8 Passed
I Ml
T8 Forced discharge / 5 il 5 H ik TLHES v
1) Impact test applicable to cylindrical cells not less than 18.0mm in diameter.
AR EH T EEA/NT 18.0mm HIEFTE B,
2) Crush test applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0mm in
diameter.
Remark e RROE TR AR S0IR. 15 /440 B tom B A ke 18.0mm Y[R AT HE
BiE 3) Batteries or single cell batteries not equipped with battery overcharge protection that aredesigned for use
only as a component in another battery or in equipment, which affords such protection, are not applicable
to overcharge test.
REBILE TR R . LT R A BRI FIAE 55— Al i B 78 Al AR 2 B ) T A i e T AR P
A B e, TR R K

Test Item Sample No. Sample State
X5 5 B i 5 FERIRES
At first cycle, in fully charged states
BO1~ B0O5 g ‘. ST
T1-T5 5?71 | %ﬁKEE};J/HH’ jﬁé?EEE’Ij(lu
B06-B10 After 25 cycles ending in fully charged states
25 AR, 84 HRAS
CO1-CO5 At first cycle at 50% of the design rated capacity
</ S 70 L R 3 50% 1 TH A e A RS
CO6-C10 After 25 cycle at 50% of the design rated capacity
S 254N 78 LA 1 50% 1 THAE 75 R AS
At first cycle, in fully charged states
B11l~ B14 e A ST
. FANRBCEE I, e RS
A15 B1n After 25 cycles ending in fully charged states
F5 AW, EaenRE
At first cycle in fully discharged states
C11~C20 o Gk
- BN ABCEAY, AR BERE
91050 After 25 cycles ending in fully discharged states
F25 AR, e EAR

The above samples have been charged and discharged cycles by the factory as required before the test.
ik UL EREAENNHET C B L) 1% ESREAT A TBOR A AL 2

KSB_TRF No. UN38.3_R3
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Appendix 1
fHR 1
Test Items Altitude simulation
A H e A
i Test procedure
' M A IR
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour at
ambient temperature (20+57C).
Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
RGO A VB E A BEIR FE (2025°C) A7 AE/ D T2 T 11.6kPalfiE 71 F 2075 /b .
e S N R B . OB, TP . TR, IF B AN AL G
SR GG J BT % R AN D T HAE AT X GG T R IR 1) 90% (58 4 TR 285 Y 16 FEL o B
HER AR ) .
s Result
' s R
Sl e Sl )
Before WAl After Mk Mass loss | Residual
Sample No. i ocv Test result
BB Mass Voltage Mass Voltage J Bk % on
” HRRE | FBAE | SRR | FFHGAE (%) . o
(9 V) (9 V)
BO1 8.056 1.513 8.056 1512 0.00 99.93 @)
B02 8.101 1.511 8.100 1511 0.01 100.00 @]
BO3 8.121 1.513 8.120 1.512 0.01 99.93 (@)
B0O4 8.105 1.512 8.105 1512 0.00 100.00 @)
BO5 8.073 1.512 8.072 1512 0.01 100.00 6]
B06 8.059 1.513 8.058 1512 0.01 99.93 @)
BO7 8.110 1.511 8.110 1.510 0.00 99.93 (@)
BO8 8.069 1.512 8.068 1511 0.01 99.93 @]
B09 8.089 1.510 8.089 1.510 0.00 100.00 (@)
B10 8.075 1.512 8.074 1511 0.01 99.93 (@)

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

VEe L- MR V- #EA: D- fifR; R- R, F- ok
O- il TLHEA . LfRiR. B, it k. THREMRE. HELAS/NT 90 %.

KSB_TRF No. UN38.3_R3
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Appendix 2
psE 2
Test Items Thermal test
M H TR
. Test procedure
' MAP PR
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+
2°C, followed by storage for at least six hours at a test temperature equal to -40+2C. The
maximum time interval between test temperature extremes in 30 minutes. This procedure is to
be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20£5°C). For large cells and batteries, the duration
of exposure to the test temperature extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
W A LR R B 97242 C SR RIEAF A/ DT 640 /N, SRJE, FEIRE-40+2°C &M FIEAEA
BTN, AN I FETR] R [A] b 30min, B HRAE EIR P IRE BI10/R, ARG, K HAEFRE
i J[Z )920£5°C (564 TIE 240 /M o W KRB b AN eyl Ze , i 1 A o a6 ik 52 1 B ] 2 7
K12/ o
RIS N B EBHR, TER. LR, A, oMM, iF B % B
B HBAEES J5 0 T % IS AN D T AR AT X 100 AU AR 1 90% (56 42 AR 285 A a6 FL vl B
HIBERAN) .
a4 Result
' MRS
S & MBS, <
Before Jll XAl After Ml )5 Mass loss | Residual
Sample No. il ocv Test result
R Mass Voltage Mass Voltage SRRk R4 o
7 BERRE | JFEREE | RRER | JFMAaE (%) o i
(@ V) )] )
BO1 8.056 1.512 8.053 1.502 0.04 99.34 (@)
BO2 8.100 1.511 8.098 1.501 0.02 99.34 O
BO3 8.120 1.512 8.120 1.503 0.00 99.40 (@]
B0O4 8.105 1.512 8.102 1.501 0.04 99.27 @]
BO5 8.072 1.512 8.069 1.503 0.04 99.40 @]
B06 8.058 1.512 8.056 1.503 0.02 99.40 (@)
BO7 8.110 1.510 8.108 1.502 0.02 99.47 ()
BO8 8.068 1.511 8.065 1.501 0.04 99.34 O
B09 8.089 1.510 8.086 1.499 0.04 99.27 (@)
B10 8.074 1511 8.072 1.501 0.02 99.34 @]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,

KSB_TRF No. UN38.3_R3
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O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.
E: L-iR; V- HES; D- @R R-BEEE; F- 2ok
O- il EHA . k. B, TokK, TREHL. HIEHKADT 90 %.
Appendix 3
fi% 3

Test Items Vibration
i H Ikzh
31 Test procedure

' AP B

Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15minutes, this cycle shall be repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more
than 12kg (cells and small batteries), and for batteries with a gross mass of more than 12kg
(large batteries).

For cells and small batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8gn occurs (approximately 50Hz). A peak acceleration of
8gn is then maintained until the frequency is increased to 200Hz.

For large batteries: from 7Hz to a peak acceleration of 1gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased
until a peak acceleration of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

e S M B A b 2 A RSN B B, ARG TTIRIRSD. IREIUIEZIER, Bl 7HZ $n =
200Hz, SRJE MBS 7THZ 9 —DNEH, —DEHFRS: 15 708 B0 B iil. B> BT HELH A
EASHAHEE T ) EAERS 12 G BATT RS 3 AN . et — AN IR T ) 0 J HE ELAE i
A8

X P BUEASK T 12kg FORFE it (FEE /s B ) A0 o B ad 12kg B FEIBCK FELR), A EEAAA A .

X T RS AN, P N THZ TR OREF 1gn BB K IE fZ BB N 18Hz, R
PRI PRAFAE 0.8mm (S fiFe 1.6mm) JFHE IR B 2B KMk LA %] 8gn (4108 50Hz), H#%
KM B ORHF(E 8gn L RS9 N %] 200Hz.

HEFRHI, MW A THZ TR TREF Lon (0B AIEEE B SII% K 18Hz, WAE K TRIMR
FE(E 0.8mm (2 fhif% 1.6mm)JfHE bR B2 IR $] 2gn (W21 25HZ), R i K INTE
JELRFRAE 2gn BB A5 )N )] 200Hz.

RIS B I S CE B R BB BHRER. A, ERERAIRIARE, If BN Lt
B HIBAE B0 5 T % f R A /D T HAE AT X — 1B AT AR 1Y 90% (56 4 R A& a6 f s Bl
ML) .

KSB_TRF No.

UN38.3_R3
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Result
27 il g
\‘l‘[ e R ‘T[ N .
Before i A1 After Mt Mass loss | Residual
Sample No. e ocv Test result
e Mas/s Voltage Mass Voltage TRk Tl 4t R
o P it o B FFEK% L P it o = FEEK L (%) ’(;%)) o
(9) (V) (9) V)
BO1 8.053 1.502 8.052 1.501 0.01 99.93 @]
B02 8.098 1.501 8.097 1.500 0.01 99.93 @]
B0O3 8.120 1.503 8.120 1.502 0.00 99.93 (@)
B0O4 8.102 1.501 8.102 1.501 0.00 100.00 @]
BO5 8.069 1.503 8.068 1.502 0.01 99.93 @]
B0O6 8.056 1.503 8.055 1.502 0.01 99.93 (@)
BO7 8.108 1.502 8.108 1.501 0.00 99.93 (@]
BO8 8.065 1.501 8.064 1.501 0.01 100.00 @]
B09 8.086 1.499 8.086 1.499 0.00 100.00 @]
B10 8.072 1.501 8.071 1.500 0.01 99.93 (@)

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than
90 %.
e L- s V- G D- B R- R F- iRk
O- it ToHF <. Tk, B, kK. TREHA. BIEHKANT 90 %.

KSB_TRF No. UN38.3_R3
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Appendix 4
MK 4
Test Items Shock
M5 H ek
41 Test procedure
' M IR

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a
halfsine shock of peak acceleration of 150gn and pulse duration of 6milliseconds. Alternatively,
large cells may besubjected to a half-sine shock of peak acceleration of 50gn and pulse duration
of 11 milliseconds. Each battery shall be subjected to a half-sine shock of peak acceleration
depending on themass of the battery. The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The formulas below are provided to calculate
the appropriate minimum peak accelerations.

He G P A R T P R Y S e R IR R b, SRS P AR G L K T 22 e R
252 VEAB DN B 150gn MK h RFEEI 18] 6mss ) IE 5% I i ol K R s 75 22 52 W N3 2 50gn A1 fik
PPRFEERT F] 11ms B (R 5% s B B 75 28 52 1 1E 5% U8 o AT UG 80 ok 5 L e Fl b ) ol

B DR RIBR kR R A 6ms, RAVHIOY 11ms. BL R RAER) A AR TS & 1 fe /) 1
RIS o

Pulse

Battery Minimum peak acceleration /
duration

150 gn or result of formula

Small 100850
batteries up 6 ms
Acceleration(gn)= mass

whichever is smaller
50 gn or result of formula

Large 30000

tteri : Y
i e Acceleration(gn)= mass

whichever is smaller

11 ms

Note: “*” Mass is expressed in kilograms

Each cell or battery shall be subjected to three shocks in the positive direction and to three
shocks in the negative direction in each of three mutually perpendicular mounting positions of the
cell or battery for a total of 18 shocks.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged

states.( NOTE: Mass is express in kilograms)

B RO BRI ATE = > AR B R A T R IE T A 2 =ik idy, BB RTT R 4% =K
i, BIEZRZ 18 kb,

FRI S E N CE B R . BB, PR oA, M, I BRI
AN R IR 5 T B HLES AN D T AR AT IX — G0 AT AL R A 90% (58 AR AS B it
SHRERAN) .

KSB_TRF No.

UN38.3_R3
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Result
o RS
STl e Sl .
Before s A After M5 Ml 1o Residual
Sample No. e ocv Test result
B e Mass Voltage Mass Voltage Ji Bk ol 2 b FE o
o BRE | FFREIE | BRE | FEREE (%) o S
(9) ) (¢)) V)

BO1 8.052 1.501 8.051 1.501 0.01 100.00 (@)
B02 8.097 1.500 8.097 1.499 0.00 99.93 (6]
B0O3 8.120 1.502 8.119 1.501 0.01 99.93 (0]
BO4 8.102 1.501 8.102 1.501 0.00 100.00 (@)
B05 8.068 1.502 8.067 1.501 0.01 99.93 (@)
B0O6 8.055 1.502 8.054 1.501 0.01 99.93 (0]
BO7 8.108 1.501 8.108 1.500 0.00 99.93 (@)
B0O8 8.064 1.501 8.063 1.500 0.01 99.93 (6]
B09 8.086 1.499 8.085 1.498 0.01 99.93 (@)
B10 8.071 1.500 8.071 1.500 0.00 100.00 (@)

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than
90 %.
E: L- s V- HEAG D- @R R-BER Rk
O- ot JoHE . ok, oz, Tl K. LREMREL. BEEADT 90 %.

KSB_TRF No. UN38.3_R3
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Appendix 5
GESS
Test ltems External short circuit
M H B AL
. Test procedure
' M8 IR
The cell or battery to be tested shall be heated for a period of time necessary to reacha
homogeneous stabilized temperature of 57 + 4 °C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the exposure time shall be at least 6 hours for
small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or
battery at 57 = 4 °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 + 4 °C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test and remains below that
value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly, no rupture and no fire within six hours of this test.
B A H S B b S I P A BIMEIRST + 4 °CJn, FEAT AN AR . S O TR B HS
SR RS R TE, JERR B AIIE S . WERIZ A IEAL TCik AT, TR /) RS /) R b o B
/06N, K HLES FIR LRI 25 12/ . SR MU SR L /ES 724 CRR S F 5% A
/N T0 N QI Hh B FL 2R AT 2K o
HES BN HL R B RIS 7+4°C 2 5, R BRI (B TR RFEE /NS, R s B IR RS T B B e KR T 1 — 2
FEORTE . A ERA BRI I B2 /D IR PR IR B T AT . BRI A seiR B R AN S 170°C, JRHE
R0 JE6h W RLTCARAAR. ToRRAN TR R o
Result
- Wiz
Sample No. Max. External Temperature Test result
B i 5 P it 2% T B il B2 (°C) M4
BO1 58.3 (@)
B02 57.6 (0]
BO3 58.1 (0)
B0O4 58.4 (@)
BO5 58.2 (0)
B0O6 57.6 (0)
BO7 57.9 (0]
BO8 58.2 (@)
BO9 58.4 (0]
B10 57.8 (6)

Note: D- Disassembly, R- Rupture, F- Fire, O- No disassembly, no rupture, no fire, test sample external
temperature does not exceed 170 °C.

KSB_TRF No. UN38.3_R3
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VE: D- ik R- B F- ks O- fRfk. B, ik, MEESRIIMEEA BT 170 °C.

Appendix 6
fiR 6
Test Items [ Jimpactf i
DT H XICrush#f &
. Test procedure
' AP PR
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(a) The applied force reaches 13kN * 0.78kN;
(b) The voltage of the cell drops by at least 100mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Cells and component cells meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly
and no fire during the test and within six hours after this test.
K0 LS B T F S IRAE AP T () s o 3% IS A2 26— A B s UL 24 1.5cm/s i 1818 0t
17, HEIFH =G &2k
(@) H5JE 715 %] 13kN+0.78KN;
(b) HELHL I PE 2 /DA %] 100mV;
() Haity 5 B R B M LA T 2 /b 50%.
— Bk B KR 7y, MR 100mV 808 BUSARTE#E 50%, & MAZER -
T2 56 HeL 205 B R O 2 i H S AR BRI B AR 170°C,  IF HAE I R FE RIS J5 6 /NI P S TE AR
. . kK.
Result
- ik
Sample No. Max. External Temperature Test result
R TRE) o it 22 1 B it 2 (C) IUREEEE S
Cco1 24.6 6]
Cco2 24.5 @]
Cco03 24.8 (0]
co4 24.5 @]
C05 24.7 (0]
C06 24.4 (0]
co7 24.2 (@)
Cco8 24.3 (0]
C09 24.8 (@)
C10 24.6 (@)

KSB_TRF No. UN38.3_R3
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Note: D- Disassembly, F- Fire, O- No disassembly, no fire, test sample external temperature does not exceed

170 °C.

TE: D- fiffk; F-ilk; O- Tofffk. ok, ulhedh RmEEA Y 170 °C.

Appendix 7

MR 7

Test Items
I H

Overcharge

HETEH

7.1

Test procedure
MR

The charge current shall be twice the manufacturer's recommended maximum continuous
charge current. The duration of the test shall be 24 hours. The minimum voltage of the test shall

be as follows:

78 P P UL 20 1 A e S DS PR i KRR 55 7 L LU T P A, DM TR1 A 24 /NS o 6 9 e /0 R P A

B

When the manufacturer’'s recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the
lesser of two times the maximum charge
voltage of the or 22V.

Rechargeable batteries meet this
requirement if there is no disassembly and no
fire within seven days of the test.

AR ZAEAF I 78 B R IR AV 18V, Tt
RLIE A P ) 2 0 Jie K 7e R e TR B
22V Z A 5B ME .«

IR MAE RIS 5 7 KA BTSRRI T «

The specified maximum charge voltage is 5V;
The specified maximum charge current is 50mA,;
The test voltage is 10V;

The test current is 100mA.

| RHE B 7 LR N BV
I e B B K 78 HL LT 50mA;
MK LR A 10V,

MK HLE Y 100mA.

When the manufacturer’'s recommended
charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2
times maximum charge voltage.
Rechargeable batteries meet this
requirement if there is no disassembly and no
fire within seven days of the test.

R A 70 H R 18V, A
BN RN ZN L2 51 KR ok
A .

RIGHE ARG 5 7 RN BTSRRI TCIR)E «

N/A
Foid

7.2

Result
MR 2

Sample No.
FE g

Voltage Before test(V)
IAACHT T 2% HL (V)

Test result
VIEREAE S

Bl1

1.512

O

B12

1511

B13

1.513

B14

1.510

B15

1.510

B16

1.513

0Oj|O0|]O0O|O]|O

KSB_TRF No. UN38.3_R3
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B17

1512 (0]

B18

1.510 (0]

Note: D- Disassembly, F- Fire, O- No disassembly, no fire.

TE: D- ik, F-ilk; O- ek, Tl XK.

Appendix 8
B2 8
Test Items Forced discharge
ks H SR TR
‘. Test procedure
' AP B
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D.C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer. The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell, each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire within
seven days of the test.
B RUSN ARG E B 5 12V B A R A AL D 4R PR S5 T 36 7 45 2 1A B K FR R ) 2 A
SRATBCE . 8 T A H A YA o R KA I S B & S NN Th 2 B BRI, A HA
SR PR IS T (/B 00 S 25 R s LA LR (22 358) o S Pyt B i) 7 P L 7R ARG 5 7 R E
AN TC A E o
Result
o2 ikt B
Sample No. Voltage Before test Test result Sample No. Voltage Before test Test result
B i g = I HG T L (V) M 4h B i 5 AT T % B (V) sy
Ci11 3.266 @] Cc21 3.252 @)
C12 3.264 (6] C22 3.249 @]
C13 3.265 @] C23 3.250 @)
Ci4 3.259 (6] C24 3.246 @)
Ci15 3.261 (6] C25 3.248 O
C16 3.256 (0] C26 3.245 O
C17 3.260 (0] Cc27 3.247 @)
C18 3.252 (0] C28 3.243 O
C19 3.252 (@) C29 3.251 @]
C20 3.260 6] C30 3.250 @]

Note: D- Disassembly, F- Fire, O- No disassembly, no fire.

vE: D- ks F- ik O- effk. Toilgk

KSB_TRF No. UN38.3_R3
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Photos of samples

inslslal

Figure 1 Front view of battery

Figure 2 Back view of battery
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Photos of samples
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Figure 3 Front view of cell
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Figure 4 Back view of cell
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Photos of samples
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Figure 5 Front view of PCB
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Figure 6 Back view of PCB
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Important Notice

1. The report is invalid if it is not stamped with the "Testing Special Stamp" and the "Riding Seam
Stamp”.
s ARG AL A “BnsE s R
2. The test report is invalid without the signatures of Approver, Reviewer and Testing engineer.
AR EBIMAEN. HIZAN. RER AL T
3. The test report can not be partially copied unless prior written approval is issued from our lab.
RN & R AL & A bk, ANFE7 2
4. The report is invalid when anything of following happens — illegal transfer, reproduce, embezzlement,
imposture, modification or tampering in any media form.
MBI, 6l KH. BH. R SRUEMR AT AR S iR & LR
5. Product information and customer information provided by the applicant, we are not responsible for its
authenticity.
PSP E B HE AR BE, FATAR B S 11 Bt .
6. The test report is valid for the tested samples only.
AR A AR A R I ot A K

7. If there is any objection to report, the client should inform issuing laboratory within 15 days from the

LyB%

date of receiving test report.

WA A W, TR R R 515 R AL R, @A T2 .

KA. ARBHEBORIRS A IR A A

Laboratory KSIGN(Guangdong) Testing Co., Ltd.

o b ARBRNTEZXYIHEED AR RE LTI EAER] #) BAXCH—ER
i, 518104

Address West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park,
Minzhu, Shatou, Shajing, Bao'an District, Shenzhen, Guangdong, China

HL1E(Tel.): +(86) 0755-29852678

fEE (Fax.): +(86) 0755-29852397

E-mail: info@gdksign.cn

--- End of Report ---
AR

KSB_TRF No. UN38.3_R3
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